[m WININTEC ]

BEAD BREAKER

- Y471120 - Y471130 -




‘m WINNTEC ]

GEBRUIKSAANWIJZING (NL)

VOORWOORD:
Wij feliciteren u met de aankoop van dit Winntec kwaliteitsprodukt.
Voor ingebruikname verzoeken wij u de bijgeleverde waarschuwingen en gebruiksvoorschriften aandachtig door te lezen.

WAARSCHUWINGEN :
o Wees er zeker van dat de band is volledig leeggelopen voordat u begint met demontage werkzaamheden.
e Verander de fabrieksinstellingen van het veiligheidsventiel niet.

GEBRUIKSVOORSCHRIFTEN
e  Sluit de (handmatige of lucht) hydraulische pomp aan op de hiel drukker d.m.v. de snelkoppeling.
e Houdt de hiel drukker bij de velg, met de klauw gedrukt tegen de binnenkant van de velg, plaats de voet op de
hiel van de band zo dicht mogelijk tegen de velgrand.

ONDERHOUD :
e Wanneer de hydraulische pomp ontkoppeld is, moet direct het beschermkapje ingebracht worden om de
koppeling schoon te houden.

GARANTIE :

Op dit Winntec produkt geldt een volledige garantie op fabricage fouten binnen 12 maanden na aankoopdatum.

In een dergelijk geval dient het produkt te worden geretourneerd naar het aankooppunt. Tevens moet het aankoopbewijs
worden overlegd.

‘m WINNTEC }

INSTRUCTION MANUAL (GB)

FOREWORD :
We thank you for buying this Winntec quality product. Before using this product, carefully read these instructions and
become acquainted with the safety regulations.

GENERAL SAFETY REGULATIONS :
o Verify that the tire is completely deflated before starting disassembling operations.
e Do not change the safety valve calibration set by manufacture.

USE (SEE ALSO ‘SETUP BEAD BREAKER’) :
e  Connect the hydraulic pump(manual or air)to the bead breaker through the quick-coupler.
e Hold the bead breaker to the rim, with the claw (toe) pushing against the inner part of rim, shovel and feet
(toe pin) push against bead of the tire.
e  Maintaining pressure and push the shovel (toe pin) against the bead till the bead is broken from the rim.

MAINTENANCE :
e  When hydraulic pump are disconnected, always insert dust cap to keep the coupler clean.

GUARANTEE :

This Winntec product is fully guaranteed against manufacturing defects for a period of 12 months from the date of
purchase. If your product proves faulty during the guarantee period, it should be returned to the place of purchase
together with the original receipt.



- Onderdelen -

-spare parts - [ I

- Pieces de rechange -
- Ersatzteile -




- Onderdelen -
- Spare parts -
- Pieces de rechange -

‘m WINNTEC }

— Ersatzteile -
Pos. Art. No. Description Pos. Art. No. Description
1-1 Y471120-1-1 Handle 2-7 | YA71120-2-7 Piston rod
1-2 Y471120-1-2 M12 nut 2-8 | Y471120-2-8 M5x70 screw
1-3 Y471120-1-3 @12 Washer 2-9 | Y471120-2-9 Joint block
1-4 Y471120-1-4 M5 x50 screw 2-10 | Y471120-2-10 M12 x45 bolt
1-5 Y471120-1-5 @5 Copper washer 3-1 Y471120-3-1 @8 steel ball
1-6 Y471120-1-6 Cylinder cap 3-2 | YA71120-3-2 Ball seat
*1-7 Y471120-1-7 O-ring 3-3 Y471120-3-3 Spring
1-8 Y471120-1-8 Spring A 3-4 Y471120-3-4 @12 copper washer
1-9 Y471120-1-9 Snap ring 3-5 Y471120-3-5 M12x20 screw
1-10 Y471120-1-10 bushing 4-1 Y471120-4-1 M10x15 Screw
1-11 Y471120-1-11 Snap ring 4-2 Y471120-4-2 Bushing
1-12 Y471120-1-12 Piston rod 4-3 Y471120-4-3 Left foot
1-13 Y471120-1-13 Cylinder body 4-4 | Y471120-4-4 Right foot
*1-14 Y471120-1-14 Y-seal 5-1 Y471120-5-1 Snap ring
*1-15 Y471120-1-15 Bushing 5-2 | YA71120-5-2 Connection rod
1-16 Y471120-1-16 Extrusion leg 5-3 | Y471120-5-3 Claw
1-17 Y471120-1-17 Pin 5-4 | YA71120-5-4 Bushing
2-1 Y471120-2-1 6 steel ball 5-5 | YA71120-5-5 M10x25 Screw
2-2 Y471120-2-2 M6x 30 screw 5-6 | YA711205-6 Shaft
*2-3 Y471120-2-3 Washer 5-7 | YA71120-5-7 Screw
*2-4 Y471120-2-4 O-ring 6-1 Y471120-6-1 Plug
2-5 Y471120-2-5 Cylinder * Y471120-PURK | Repair kit
2-6 Y471120-2-6 Spring




18'1__1
& N
15“"&
L
1

Spare parts List

_HH..-'-FW

]
Y

‘m WININTEC ]

B
____,,-!! —
__d_ﬂ.a-12
Pos. Art. No. Description Pos. Art. No. Description
*1 Y471130-1 | Screw M6 X35 13 Y471130-13 Pilot ring
2 Y471130-2 | Washer 14 Y471130-14 Bound ring
3 Y471130-3 | Tie-In assy. 15 Y471130-15 Toe housing
4 Y471130-4 | Cylinder 16 Y471130-16 Table Pin
5 Y471130-5 | Returning spring assy. 17 Y471130-17 Toe body
*6 Y471130-6 | Snap ring 18 Y471130-18 Screw M6 X 90
*7 Y471130-7 | Washer 19 Y471130-19 Toe
*8 Y471130-8 | O-ring 20 Y471130-20 Top cap
*9 Y471130-9 | Sealing washer 21 Y471130-21 Snap ring
*10 | Y471130-10 | Piston ring 22 Y471130-22 Screw
11 Y471130-11 | O-ring * Y471130-PURK | Repair Kits
12 Y471130-12 | Ram piston




